
Peachtree City Water & Sewerage Authority 
Regular Meeting 

Agenda 
Tuesday, April 16, 2024 

I. Pledge of Allegiance

II. Public Comment

III. Minutes

8:3oa.m. 

March 19, 2024 - Regular Meeting Minutes 
March 19, 2024- Work Session Minutes 

IV. Reports

A. Authority Members
B. General Manager

V. Quarterly Financial Report

VI. Audit Report

VII. July 16, 2024 Meeting Cancellation

VIII. Executive Session - Real Estate, Personnel, Potential Litigation

IX. Adjourn

** Location of meeting is Peachtree City Water & Sewerage Authority at 1127 Hwy. 74, South** 

NOTE: This agenda is subject to change up to twenty-four hours prior to the scheduled meeting. 

A quorum of City Council will be in attendance. 
[...]
misstatement when it exists. The risk of not detecting a material misstatement resulting from fraud is higher than for 

one resulting from error, as fraud may involve collusion, forgery, intentional omissions, misrepresentations, or the 

override of internal control. Misstatements are considered material if there is a substantial likelihood that, individually 

or in the aggregate, they would influence the judgment made by a reasonable user based on the financial 

statements. 

 

In performing an audit in accordance with GAAS and Government Auditing Standards, we: 

 

 Exercise professional judgment and maintain professional skepticism throughout the audit. 

 Identify and assess the risks of material misstatement of the financial statements, whether due to fraud or 

error, and design and perform audit procedures responsive to those risks. Such procedures include 

examining, on a test basis, evidence regarding the amounts and disclosures in the financial statements. 

 Obtain an understanding of internal control relevant to the audit in order to design audit procedures that are 

appropriate in the circumstances, but not for the purpose of expressing an opinion on the effectiveness of 

the Authority�s internal control. Accordingly, no such opinion is expressed. 

 Evaluate the appropriateness of accounting policies used and the reasonableness of significant accounting 

estimates made by management, as well as evaluate the overall presentation of the financial statements. 

 Conclude whether, in our judgment, there are conditions or events, considered in the aggregate, that raise 

substantial doubt about the Authority�s ability to continue as a going concern for a reasonable period of time. 

 

We are required to communicate with those charged with governance regarding, among other matters, the planned 

scope and timing of the audit, significant audit findings, and certain internal control-related matters that we identified 

during the audit. 

 

 

 

 



 

 3

 
 
 
 
 

 

 

 

 

Required Supplementary Information 

Accounting principles generally accepted in the United States of America require that the Management�s Discussion 

and Analysis (�MD&A�) on pages 4 � 18 be presented to supplement the basic financial statements. Such 

information is the responsibility of management and, although not a part of the basic financial statements, is required 

by the Governmental Accounting Standards Board (�GASB�) who considers it to be an essential part of financial 

reporting for placing the basic financial statements in an appropriate operational, economic or historical context. We 

have applied certain limited procedures to the required supplementary information in accordance with GAAS, which 

consisted of inquiries of management about the methods of preparing the information and comparing the information 

for consistency with management�s responses to our inquiries, the basic financial statements, and other knowledge 

we obtained during our audit of the basic financial statements. We do not express an opinion or provide any 

assurance on the information because the limited procedures do not provide us with sufficient evidence to express 

an opinion or provide any assurance. 

 
Other Reporting Required by Government Auditing Standards 

In accordance with Government Auditing Standards, we have also issued our report dated March 22, 2024, on our 

consideration of the Authority�s internal control over financial reporting and on our tests of its compliance with certain 

provisions of laws, regulations, contracts and grant agreements and other matters.  The purpose of that report is 

solely to describe the scope of our testing of internal control over financial reporting and compliance and the results 

of that testing, and not to provide an opinion on the effectiveness of the Authority�s internal control over financial 

reporting or on compliance.  That report is an integral part of an audit performed in accordance with Government 

Auditing Standards in considering the Peachtree City Water and Sewerage Authority's internal control over financial 

reporting and compliance. 

 

  

 

 

 

 

Macon, Georgia 

March 22, 2024 



PEACHTREE CITY WATER & SEWERAGE AUTHORITY 
(A COMPONENT UNIT OF PEACHTREE CITY, GEORGIA) 

 
MANAGEMENT�S DISCUSSION AND ANAYSIS 

SEPTEMBER 30, 2023 
 
 

4 

Profile of the Peachtree City Water and Sewerage Authority  
The Peachtree City Water and Sewerage Authority (the �Authority�) is a public corporation of the State of 
Georgia, legally created and validly existing under and by virtue of an Act by the Georgia General Assembly, 
known as the Peachtree City Water and Sewerage Authority Act (GA. Laws 1987, pp. 5085 et seq., as amended 
by GA. Laws 1996 pp.3828 et seq. as amended by  GA. Laws 2018, HB 838) (the �Act�).  The Authority originally 
created April 17, 1973, by Act of the Georgia Legislature, operates under provisions of House Bill Number 1132, 
Act 411, enacted during the 1987 Session of the General Assembly of the State of Georgia as a public, nonprofit 
corporation.  
 
The Authority functions as an independent governing body responsible for providing sewer services to the 
residents, businesses, and industries of Peachtree City. It is considered a component unit of the City of Peachtree 
City, meaning that it is a legally separate entity for which the primary government is financially accountable.  
 
Population 
Fayette County, one of the 159 counties in Georgia, ranks as the twenty-first most populated county in the state. 
The incorporated communities within Fayette County include Fayetteville, Brooks, Tyrone, and Woolsey. 
Peachtree City is situated in northwestern Georgia within Fayette County. The Authority serves an average of 
12,466 customers out of the city's estimated 39,562 (July 2022) citizens. 

Method of Governance  
The Authority is governed by a five-member Board of Directors, consisting of members from the City of 
Peachtree City Council. The mayor serves as the Chairperson of the Authority Board, and the officers are elected 
by the members. Annually, the Board of Directors approves a balanced operating budget and sets billing rates 
and fees for the Authority's operations. Additionally, the Board is responsible for approving capital projects and 
any debt issuance to finance construction activities. 
 
Overview of the System  
The primary purpose of the Authority is to acquire, operate and maintain facilities that provide for the collection, 
treatment, and disposal of sewage. Fayette County currently operates a water system that serves most of the 
county, including customers located within the service area of the Authority.  
 
The Authority consists of two wastewater treatment plants and a collection system. The Rockaway Wastewater 
Treatment Plant (�WWTP�) and the Larry B. Turner Water Reclamation Facility (�WRF�) have been well 
maintained and are in excellent condition for their age. 

The collection system of the Authority consists of approximately 180 miles of gravity sewer, 37 pump stations, 
18 miles of force main, and 4,000 manholes. These facilities cater to around 12,466 residential, commercial, and 
industrial customers. The system was constructed by developers between the late 1950s and the 1980s, 
adhering to non-municipal standards. Initially, reinforced plastic pipe, also known as RPM or truss pipe, was 
utilized during the development of what is now Peachtree City. When the  

  



5 

MANAGEMENT�S DISCUSSION AND ANAYSIS 

 
 

 

Ownership of the system was transferred from Georgia Utilities to the Authority, efforts were initiated to bring 
the system up to municipal standards.  
 
Presently, the system operates efficiently and is capable of collecting and treating wastewater in accordance with 
or surpassing the requirements set by the Georgia Environmental Protection Division. Figure 1-1, displayed 
below, provides information on the pipe materials used in the gravity sewer system, including the total length of 
each material in miles. 

 
Figure 1-1: Gravity sewer system pipe material and length 

 
Rockaway WWTP 
The Rockaway WWTP was built in 1988 and underwent renovations in 1999 and 2002. It primarily employs 
four sequencing batch reactors (�SBR�) for its treatment process, along with cloth disk filters and an ultraviolet 
(�UV�) disinfection system to refine the effluent. Presently, the Rockaway WWTP is authorized to discharge up 
to four million gallons per day (�MGD�) into Line Creek, although it has the capability to manage a peak daily 
flow of 10 MGD Please refer to Figure 1-2 for a visual representation of the process flow diagram at the 
Rockaway WWTP capability to manage a peak daily flow of 10 MGD  

 

 
 

Figure 1-2: Rockaway WWTP process flow diagram 



6 

MANAGEMENT�S DISCUSSION AND ANAYSIS 

 
 

 

Larry B. Turner WRF 
The construction of the Larry B. Turner WRF took place in 1980, and the facility underwent updates in 1985, 
1999, and 2002. To treat wastewater, the Larry B. Turner WRF utilizes a system consisting of two aeration basins, 
four clarifiers, cloth disk filters, and a UV disinfection system. Under its permit, the Larry B. Turner WRF is 
authorized to treat up to two million gallons per day (MGD) of wastewater, which can be discharged into Line 
Creek and Flat Creek. The plant was designed to manage a maximum daily flow of five MGD. 
 
 In addition, the Larry B. Turner WRF includes a septage receiving station that receives wastewater from septic 
pumping trucks. These trucks discharge the septage onto a concrete pad, which then directs the flow to a bar 
screen for the removal of solid waste. Following the bar screen, a wet well and pump are utilized to transfer the 
water to the headworks of the facility, where it joins the influent to be treated. Please refer to Figure 1-3 for a 
visual representation of the process flow diagram. 

 

 
Figure 1-3: Larry B. Turner WRF process flow diagram 

 
The average daily flows at the Rockaway WWTP and Larry B. Turner WRF has remained even over the last five 
years.  

 

 
 

Service Area and Fee Structure  
The system offers sewer service to residential, commercial, and industrial customers situated within the City's 
jurisdiction. Billing and collection services for the Authority are currently managed by Fayette County. Fayette 
County utilizes a billing process that includes four monthly cycles, each of which is evenly spread out across the 
month. 

2019 2020 2021 2022 2023

Million Gallons Daily 
(MGD) 3.36 3.73 3.47 3.57 3.58

Treated Wastewater Flow



7 

MANAGEMENT�S DISCUSSION AND ANAYSIS 

 
 

 

Customer fees and charges cover all expenses, such as operational and maintenance costs, capital 
improvements, and renewal and replacement projects. Monthly sewer service charges typically include a base 
rate and demand charge calculated based on the volume charge applied to monthly water usage. No additional 
rate increases are planned at present. However, management indicates that there is a potential independent 
rate analysis in the near future that may lead to recommended changes.  

 
 

Volume Charge 
Customer Class Base Charge  (per 1,000 gallons) 

Residential/Single-Family $26.00   $4.65 
Commercial/Industrial/Multi-Family $26.00   $6.15 

 

Sewer Customers and Usage 
The Authority�s customer base has seen an increase of 2.02% in 2023. There was a slight increase in 
commercial, industrial, and multi-family customers within the last five years.    
 

 
 

 
 

2017 2018 2019 2020 2021 2022 2023
Residential 10,347 10,589 10,846 11,021 11,324 11,664 11,911
Commercial 454 454 453 457 477 479 486
Industrial 39 40 41 41 43 48 42
Multi-Family Residential  26 27 27 27 27 27 27
Total 10,866 11,110 11,367 11,546  11,871  12,218  12,466  

*Commercial includes Comm wat, restaurant and chemical as of September 30th.

 Customer Connection 



8 

MANAGEMENT�S DISCUSSION AND ANAYSIS 

 
 

 

 
 
Top Ten Customer 

 
 
Long-term Financial Planning 
The financial management policies implemented by the Authority establish the structure and guidance for 
financial reporting, planning, and decision-making by both management and the Board. These policies are crucial 
in ensuring that the Authority maintains its stable fiscal health. The financial accounting system employed by the 
Authority adheres to the full accrual basis as per generally accepted accounting principles (�GAAP�) standards. It 
is important to note that the Authority does not possess the power to levy taxes. All financial activities of the 
Authority are recorded within a single proprietary (enterprise) fund. The primary objective of the governing body 
is to allocate the cost of providing services to the public primarily through user charges. Operational and 
maintenance costs, as well as certain equipment purchases, are financed through customer fees and charges. On 
the other hand, the acquisition and construction of capital assets are funded through capital reserves and long-
term financing. 

Customer
Gallons 

Metered
Sewer Fees % of Total

UNIVERSAL ENVIRONMENTAL SERVICES 25,450,723    157,145.95$          20%
HOSHIZAKI AMERICA 20,853,030    128,558.15$          16%
SUMMIT PROPERTIES 16,415,310    101,578.48$          13%
VR BALMORAL HOLDING LP 14,312,130    88,331.60$            11%
ABERDEEN WOODS CONFERENCE CENTER 9,536,330       58,960.45$            8%
PEACHTREE CITY OWNER LLC 8,789,235       54,365.80$            7%
BRAELINN APARTMENTS OWNER LLC 8,395,160       52,538.79$            7%
RETREAT AT PEACHTREE CITY APARTMENTS 8,362,400       51,740.77$            7%
SIGVARIS INC 7,633,870       47,260.32$            6%
PEACHTREE LODGING ASSOCIATES, LLC 7,038,800       43,600.62$            6%

Total Gallons Metered and Sewer Fees 126,786,988 784,080.93$          100%



9 

MANAGEMENT�S DISCUSSION AND ANAYSIS 

 
 

 

The Authority employs a one-year operating budget procedure, supplemented by three-year cash and debt 
coverage projections, to guarantee a comprehensive approach to long-term planning and management. The cash 
projections encompass yearly expenses for system operation, capital-related expenditures, as well as principal 
and interest payments on debt. In accordance with the Authority's financial policies, operating cash equivalent 
to the annual debt service plus the amount needed to achieve a 1.10 coverage ratio must be accessible to sustain 
operations and meet debt obligations. The Authority's Board grants approval for the annual operating budget, 
encompassing recommended rates, expenses, and capital outlay. 
 
The Authority has identified a set of projects for its Capital Improvement Program with the highest funding 
priority. The Authority will rely significantly on operating revenue and capital reserves to finance most capital 
improvement projects. To ensure adequate funding is available for these capital improvements, the Authority 
General Manager, department managers, and Controller have devised a ten-year financial plan. The plan will be 
presented to the Board for approval after the Series 2013B Bond has been paid off. 

Authority Activities and Highlights 
The Authority maintained a strong financial position throughout the fiscal year ending on September 30, 2023. 
The Authority relies solely on sewer billings to cover its day-to-day operational and maintenance costs. As per its 
bond agreements, the Authority must generate revenues that exceed its annual debt service by at least 110%, 
after subtracting operating expenses (excluding depreciation). This is known as coverage. In Fiscal Year 2023, the 
Authority achieved a coverage of 157%. 
 
The operations of the Authority are overseen by its staff. The day-to-day management and running of the 
Authority are the responsibility of the General Manager. Mr. L.H. (Dan) Davis, Jr., P.E. from Integrated Science & 
Engineering, Inc. has been serving as the General Manager since July 2018. Since 2018, the Authority has 